
DWE305PK    CUTSAW 1



Parts�List�for DWE305PK CUTSAW 1

Item Part�Number Qty Part�Description General�Description Other�Info Repair�Inst Markets

1 N408687 1 ARMATURE�SA 230V �� No XE

2 448719-81SV 1 FIELD�230V �� No XE

3 383387-00 2 BRUSH�SPRING �������������������� �� No

4 384719-03 2 BRUSH�230V �� No XE

5 N402490 1 BRUSH�SA INCL�3,4�� No XE

7 N054929SV 1 SWITCH 230V �� No XE

8 N053146 1 CORDSET XE �� No XE

9 855284 1 BEARING �� No

10 330003-09 1 BEARING 12�x�28�x�8mm �� No

11 383476-00 1 PLATE �� No

12 616345-00 1 BUSH �� No

14 330019-18 2 SCREW M4�x�50��T20 �� No

15 330019-15 4 SCREW 4.55�x�32 �� No

16 330019-32 7 SCREW M4.55X22�T20 �� No

17 330019-01 1 SCREW.TEMP M3�-�Torx �� No

18 158472-00 2 SCREW �������������������� �� Yes

19 330019-14 2 SCREW M4�x�25��T20 �� No

22 144457-02 4 SCREW �������������������� �� No

24 142940-00 4 SCREW �������������������� �� Yes

25 146576-00 1 GASKET �� No

26 N401394 1 RING �� No

28 N192684 1 SHOE �� No

29 N380620 1 SHAFT�SA �� No

30 N389789 1 BLADE�CLAMP �� No

31 609488-00 1 FELT�SEAL �� Yes

32 N400905 1 BEARING �� No

33 385238-00 1 BEARING�NEEDLE �������������������� �� Yes

34 448503-14SV 1 GEAR �� No

35 135531-00 1 BEARING �������������������� �� No

36 N083910 1 PLATE �� No

37 448489-03 1 PLATE �������������������� �� No

38 099279-08 1 SCREW �� No

39 616333-00 1 GEARCASE �� No

Page�1



Parts�List�for DWE305PK CUTSAW 1

Item Part�Number Qty Part�Description General�Description Other�Info Repair�Inst Markets

41 N396339 1 COVER �� No

42 N056203 1 BAFFLE�FAN �� No

43 N397221 1 FIELDCASE XE �� No XE

44 694432 1 HOLDER�BEARING �� No

45 N387333 1 HANDLE�SA �� No

47 330005-01 1 CORD�PROTECTOR �� No

51 N396160 1 RATING�PLATE XE �� No XE

59 903-00 1 BALL 5.5 �� No

60 N192696 1 SLIDER �� No

63 N192680 1 LEVER�SA �� No

64 N389778 1 SPRING �� No

69 608202-00 1 RETAINER �� No

70 330041-27 1 ROLLPIN �� No

800 429698-00 1 GREASE 1.81kg�(4lb) �� No

800 N017298 1 GREASE�150�GMS G-2008�Molykote �� No

861 N003337 1 KITBOX �� No

Page�2


